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ITEM PART NO. DESCRIPTION QTY NOTE
001 211087-9 Golyéscsapagy 6200DDW 211087-9 1
002 681630-2 Szigetelo Alatét 681630-2 1
003 526018-8 Allérész 220V 9039F/9039SF/903 1
004 415647-1 Légterelo lap 9027-9039F/S 1
005 516598-2 Forgorész 220/240V 9037-9039F/ 1
INC. 1,2,6
006 241859-8 FAN 80 1
007 285672-4 Csapéagyfedél 9027-9039F/SF 1
008 211132-0 Golyéscsapagy 6301DDW 211132-0 1
009 226701-4 Fogazasu kupfogaskerék (inditd 1
010 961005-4 Seeger-gyuru S-9 961005-4* 1
011 911263-2 Trapézfeju csavar M5x40 911263 4
012  421421-7 Késtarté szan 9027-9039F/SF 1
013  414990-5 Sapka 9027-9039F/SF 1
014 233031-6 Nyomorugé 12 233031-6* 1
015 266464-0 HEX. SOCKET HEAD BOLT M5x20 1
016 256431-3 Tengelyrogzito Csapszeg 6 9027 1
017 152492-0 GRIP 36 COMPLETE 1
018 265976-0 Imbuszcsavar M5x10 265976-0 1
019 961057-5 Seeger-gyuru S-17 961057-5 1
020 221389-5 Fogazéasu kupfogaskerék (tanyér 1
021 962157-4 Seeger-gyuru R-40 962157-4 1
022 211278-2 Golydscsapagy 6203DDW 211278-2 1
023 316399-6 Csapéagyhaz 9027-9139F/SF 1
024 322512-6 Tengely 9027-9039F/SF* 1
025 251383-3 Trapézfeju csavar M8x30 9027-9 1
026 165045-6 Téarcsavédo burkolat 180 mm 902 1
027 224415-9 Belso illesztoperem 1
028 192567-3 LOCK NUT SET DIN 1
029  254001-2 Ek 4 254001-2* 1
030 911223-4 Trapézfeju csavar M5x16 911223 4
031 159469-6 Fogaskerékhaz 9027-9039F/SF 1
032 182815-8 Motorhaz Allérészhez 915261+9 1
INC. 49
033 857281-5 NAME PLATE 9037 1
034 687010-0 Pant 687010-0 1
035 911944-8 Trapézfeju csavar M5x80 9037-9 2
036 182824-7 Kapcsoléhaz (jobbos + balos) 2 1
INC. 45
037 265016-4 Trapézfeju csavar M6x85 9027-9 1
038 265999-8 #Onmetszo csavar M4x25 4
039 665816-6 POWER SUPPLY CORD 1.50-2-2.5 1
040 682540-6 Kabelvédo 9,3-90 682540-6* 1
042 687063-9 Kéabel-fesziltségmentesito 6870 1
043  265995-6 Onmetszo csavar M4x18* 2
044  650100-2 Kapcsolé minden F 1
045 182824-7 Kapcsoléhaz (jobbos + balos) 2 1
INC. 36
046 645216-6 NOISE SUPPRESSOR 1
047  191957-7 Szénkefe, CB-204 191957-7* 1
048 643700-5 Szénkefetart6-sapka 7-18 64370 2
049  819095-0 MAKITA MARK 1
AO01  782407-9 LOCK NUT WRENCH 35 1
EO6 536011-4 Csatlakozo6huzal (narancsszinu) 1
EO7 536012-2 Csatlakoz6huzal (biborszinu) 9 1
EO8 654552-9 Szigetelt csatlakozé 9027-9039 2
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